

CERTIFICATE OF ANALYSIS

Product Name: Polyether Amine ZD-123(D230)

BATCH NO.: 2115611230417

TANK NO.: V0104B

SAMPLING TIME:2021.04.27

EXECUTIVE STANDARD:Q/0321ZZD003-2019

The test items	Indicators	Inspection result	Individual decision
Appearance	Transparent liquid	Transparent liquid	PASS
Color Value (APHA)	≤ 25	10	PASS
Moisture (%)	≤ 0.25	0.12	PASS
The total amine value (meq/g)	8.1-8.7	8.40	PASS
Primary amine rate (%)	≥ 97	99.1	PASS
Detection conclusion	PASS		

